

【血液がん】

レジメン名	薬剤名	投与量	投与日	1コースの期間
CPT-11	イリリチン	40mg/m2	d1-3,d8-10,d15-17	35日
R-CHOP	リツキシマブ	375mg/m2	d1	21日
	ドキルビシン	50mg/m2	d2	
	ビンクリスチン	1.4mg/m2	d2	
	シクロホスファミド*	750mg/m2	d2	
	フレドニゾロン	60mg/m2	d2-6	
ヘンタムスチン(単独)	ヘンタムスチン	120mg/m2	d1-2	21日
R-THP-COP	リツキシマブ	375mg/m2	d1	21日
	ヒラルビシン	50mg/m2	d2	
	ビンクリスチン	1.4mg/m2	d2	
	シクロホスファミド*	750mg/m2	d2	
	フレドニゾロン	60mg/m2	d2-6	
nivolumab	ニボルマブ	240mg/body	d1	14日
nivolumab	ニボルマブ	480mg/body	d1	28日
オビヌツスマブ	オビヌツスマブ	1000mg/body	d1,8,15(1コース目)	21日
	オビヌツスマブ	1000mg/body	d1(2コース目～)	
オビヌツスマブ+ヘンタムスチン	オビヌツスマブ	1000mg/body	d1,8,15(1コース目)	21日
	オビヌツスマブ	1000mg/body	d1(2コース目～)	
	ヘンタムスチン	90mg/m2	d1-2	
	ヘンタムスチン	90mg/m2	d1-2	
A+CHP	フレンツキシマブ ヘドチン	1.8mg/kg	d1	21日
	ドキルビシン	50mg/m2	d1	
	シクロホスファミド*	750mg/m2	d1	
	フレドニゾロン	100mg/body	d1-5	
ホルテゾミブ	ホルテゾミブ	1.3mg/m2	d1,4,8,11	21日
weekly ホルテゾミブ	ホルテゾミブ	1.3mg/m2	d1,8,15,22	35日
エロツスマブ	エロツスマブ	10mg/kg	d1,8,15,22(～2コース目)	28日
	エロツスマブ	10mg/kg	d1,15(3コース目～)	
	レナリドミド	25mg/body	d1-21	
Kd 週2回投与	カルフィルゾミブ	20mg/m2	d1-2(1コース目)	28日
	カルフィルゾミブ	56mg/m2	d8-9,d15-16,d22-23(1コース目)	
	カルフィルゾミブ	56mg/m2	d1-2,d8-9,d15-16,d22-23(2コース目～)	
	デキサメタゾン	20mg/day	d1,2,8,9,15,16,22,23	
	カルフィルゾミブ	20mg/m2	d1-2(1コース目)	
KRd	カルフィルゾミブ	27mg/m2	d8-9,d15-16(1コース目)	28日
	カルフィルゾミブ	27mg/m2	d1-2,d8-9,d15-16(2-12コース目)	
	カルフィルゾミブ	27mg/m2	d1-2,d15-16(13コース目～)	
	レナリドミド	25mg/body	d1-21	
	デキサメタゾン	40mg/day	d1,8,15,22	
Kd 週1回投与	カルフィルゾミブ	20mg/m2	d1(1コース目)	28日
	カルフィルゾミブ	70mg/m2	d8,15(1コース目)	
	カルフィルゾミブ	70mg/m2	d1,8,15(2コース目～)	
	デキサメタゾン	40mg/day	d1,8,15,22	
DLd	ダラツムマブ	1800mg/body	d1,8,15,22(1-2コース目)	28日
	ダラツムマブ	1800mg/body	d1,15(3-6コース目)	
	ダラツムマブ	1800mg/body	d1(7コース目～)	
	レナリドミド	25mg/body	d1-21	
	デキサメタゾン	20mg/body	d1,2,8,9,15,16,22,23(1-2コース目)	
	デキサメタゾン	20mg/body	d1,2,15,16(3-6コース目)	
	デキサメタゾン	40mg/body	d8,22(3-6コース目)	
	デキサメタゾン	20mg/body	d1,2(7コース目～)	
デキサメタゾン	40mg/body	d8,15,22(7コース目～)		
アサチジン	アサチジン	75mg/m2	d1-7	28日
ABVD	ドキルビシン	25mg/m2	d1	14日
	ブレオマイシン	10mg/m2	d1	
	ビンブラスチン	6mg/m2	d1	
	ダカルバジン	375mg/m2	d1	
リツキシマブ+ヘンタムスチン	リツキシマブ	375mg/m2	d1	28日
	ヘンタムスチン	90mg/m2	d1-2	
IsaPd	イサツキシマブ	10mg/kg	d1,8,15,22(1コース目)	28日
	イサツキシマブ	10mg/kg	d1,15(2コース目～)	
	ホマリトミド	4mg/body	d1-21	
	デキサメタゾン	40mg/day	d1,8,15,22	
	フレンツキシマブ ヘドチン	1.2mg/kg	d1,15	
A+AVD	ドキルビシン	25mg/m2	d1,15	28日
	ビンブラスチン	6mg/m2	d1,15	
	ダカルバジン	375mg/m2	d1,15	
	ダカルバジン	375mg/m2	d1,15	